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Fiie No. 34076 
lab No. T-99-176 CQMP 

CLIENT TILE TECH, 1NC. 
5377 Wilshire Blvd.,Suite #ZOO 
Los Angeles, CA 90036 

Sub!ec?. Compressive Strength Test on 12" x 72" x 2" thick Coricrele Tile "TILE TECH" 
(Dark Red: color) 

Spec!fi~atron: ASTM C 936 1 ASrM C 140 Compress~ve Strength (M. 7 1 f l ~ d  l 

Source Submitted to Labora!orv by Client 

REPORT of TEST 

COMPRESSIVE STRENGTH TESL 
Samples were dried-conditrofled as spscirred then tested ;-ccordmgly. 

No. (In.) , (sq. in. f L }  Sfren g ;h,(PSIJ 
1 2.01 ' x 2.51 0 6.348 45 -: 00 8,934 

May 12. 1999 
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Fiie No. : 34076 
Lab. No, : T-99-176 COMP 

CLIENT: SPEC CERAMICS. INC. 
1 BC4 North Orangethorp Way 
Anaheim, CA 92851 
A ttn. : Mr. Will SStapp 

Subject: Compressive Strength Test on 12" x 12" x 2" thick Comreta Tile "TILE TECH" 
(Dark Red: color) 

S~ecification: ASTM C 936 1 A S W  C 140 Compressive Strength {Mce\fied) 
Source Submitted to Laboratory by Client. 

REPORT of TEST 

COMPRESSIVE STREMOTH TETJ 
Samples were dmd-c:ondffi!~ned as sgscfied then tested ,?ccordmgly 

[ NO. 3 (sq, in. .) (~sr .1  -11 - 
1 -2.510 5.348 45 -: C2 
.. 

9,934 
. . ... , , ,- -, - . 

2 2.058 x 2.461 4,942 42 "03 9,ECO - , . - - . -. -- . - . . . . - - - - - . .- . . . . -. -. . . -. - , .-- -. - . . . - . - 
3 2.Q1U x 2.491 5.007 4: 303 

- 
8,3C8 

A ierage : ' ] ] P S I  

Respeciful!y Submitted, 

Rqlstered Civi: Enpnser No.: 
Reg!stratior: Expjres: 12-37 -Q! 

May 12, 7996 

A..L ALPOFITS ARE S U B H I V E 0  AS THC COHFlDENTlAL PRGCLIIT* OF CLIENTS AUTHOnl WTIOI- PUOLICATlOY OF OUR R E P O R T  COWCLUSIOHS. OR CX- 
TRACTS FROM OR RTGAR7lWt  T U r M  #b RLStRVED PLhDl+dd 0 J R  W P l f 7 F N  A P L R Q V A L ~ S  A MUTI. r. PaCf ECTIDY 70 CL!EPITS THL PUmLtC ANDOURSELYE% 
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File No.: 31028 
Lab No.: T-95-244 

Client: TILE TECH, INC. 
5371 Wilshi~  Bivd., Suite 207 
Los Angeles, CA 90036 
Atfn: John Haider 

Subject: 16" x 18" x 1-1 14" Cement Paver Tile. 
Specification: ASTM C 936 & ASTM C 140 
Swrce : Submitted to Laboratory by Client. 

Reaort of Tests 

COMPRESSIVE STRENGTH TEST 

, -- .., , ., ,..- ., - - , Area , Maximum I I Dimension 
(sq.in.1 load, Ibs. .-I . 4.,046. - - , 2- A . i  . 

37,400 
Sample No. 

November 17, 1995 

(in. x in.) 

ASTM C 936 Requimnenf: 

1. 2.01 5 ~ 2 . 0 0 8  
2 .  1.995~1.953 
3. 2.030x2.042 
4. 2.035x2.030 
5 .  , 2.016x2.055 

The average compressive strength of the tests shall be not le%s than 8 , m  pi with no 
individual unit less than 7.m psi. 

@ S M ? E  

Edwar C. rasoras 
Registered Civil Engineer, No.: 44233 
Registration Expires: 06-30-97 
ECT:rc 

ALL REPORTS A R E  SUBMITTED AS THE CONFIDENTIAL PROPERTY O f  CLIENTS AUTHORIZATION FOR PUBLICATION OF OUR REPORT. CONCLUSIONS. O R  EX- 
TRACTS FROM O R  REGARDING THEM IS RESERVED PENDING OUR WRlTTEN APPROVAL A 5  A MUTUAL PROTECTION TO CLIENTS THE PUBLIC AND OURSELVES. 
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FileNo: 31028 
Lab No.: T-95-244 

November 17, 1995 

Client: TILE TECH, INC. 
5371 Wilshire Blvd., Suite 207 
Los Angeles, CA 90036 
Am?: John #alder 

Subject: 1 6" x 16" x 1-114" Cement Paver Tile. (Gray) 
Specification: ASTM C 293 - Concrete Modulus of Rupture (Modified for Size) 
Source : Submitted to Laboratory by Client. 

Moduks of Rupture 

Five cut samples were conditioned in a controlled chamber at 70" F f3"F and 50% 
R.H.; then tested accordingly. 

Span = 4.00" - 
' Sample Avg, Width . Avg. Depth 

No, (in.) (in.) I 
._ _. _. ... I 

1,525 Average : ! 

-....."A -. 

Requirement 
As per client M i n  requirement. 

 ax, toad 

Respectfully Submrtled, 

~ o d u l u s o f l  

SMITH-EM 

qWd 
Registered Civil Engineer, No.: 44233 
Registration Expires: 06-30-97 
EC T:rc 

ALL REPORTS ARE SUBMI lTEO eS TFlE CONFIOENTIAL PRSPERTY OF CLIENTS AUTHORIZATION FOR PUBLICATION OF OUR REPORT. CONCLUSIONS OR E X  
TRACTS FROM OP REGARDING THEM I S  RESERVED PFNOING OUR WRITTEN APPROVAL AS A MUTUAL PROTECTION TO CL1ENTS. THE PUBLIC AND OURSELVES 
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FileNo: 31028 
Lab No.: T-95-244 SKD-2 

November 21, 1995 

Client: f ILE TECH, INC. 
5371 Wilshire Btvd., Suite 207 
Los Angeles, CA 90036 
Attrl: John Haider 

Subject: 16" x 16" x $-lid" Concrete Paver Tile. Treated wl51f Porous Plus 
Specification: ASTM C 1028 - 89 
Source : Submitted to Laboratory by Client. 

R e W  af TestS 

STATIC COEFFICIENT OF FRICTION IASf An C 1028-891 
A block of wood with a 3" x 3" x 118" section of standard neolite sole liner attached was placed 
on the surface to be tested. A 50 pound (22kg) weight was plsced on the block of wood. Using 
dynamometer, the force in pounds required to cause the test assembly to slip parallel to the test 
surface was measured . Four measurements were taken on each of three test surfaces, each 
measurement perpendicular to the previous one. The twelve measurements were averaged to 
obtain the coefficient of friction for each test condition. 

IfldividuaI S. C. 0. F 
A. As Received (Teafed wt 5 7 1 Pornus Plus} Static After 

comCiw?t Noelite 
Test 1 ire of Fdctlon Correction 

Condition 1 Mo. I N I E I S 1 W I Average 1 (fc] I  actor 

Wet Neolite I 
- -  --1 I 37 T 37 : 38 I 37 

8 Aibr  Cleanins with Hiltyards Renowtor. 

Dry Neolik 1 I I.-- 45 -. 1 -- k 
2 I 45 I 46 ! 45 46 45.00 0.88 10.881 

Wet Neolite 
& L 

2 , . ... 2 . ~ 3 ~  .- / . . ,  38.17 0.74 (0.7 1) 
3 37 39 1 38 1 37 

. .. ... . . . - .J . -- - 

Respectfully Submitted, 
- s & m w $ ~  

Edward Trasoras 
Registered Civil Engineer, No : 44233 
Registration Expires: 06-30-97 
EC Trc 

ALL PEPOPTS A R E  S U B M I T E 0  AS  W E  CONFIOENTI4L PROPERTY OF CLIENTS. AUTHORIZATION FOR PUBLICATION OF OUR REPORT. CONCLUSIONS. OR EX- 
TRACTS FROM OR PEGhPOING THEM 15 RESERVED PENOINGOUR WRITTEN APPROVAL AS A MUTUAL PROTECTION TO CLIENTS THE PUBLIC AND OURSELVES 
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File No.: 31 028 
Lab No.: T-95-244 SKD-1 

November 21,1995 

Client: Tit€ TECH, INC. 
5371 Wilshire Blvd., Suite 207 
Los Angeles, CA 90036 
Aftn: John Haider 

Subject: 16" x 46" x 1-114" Concrete Paver Tile. 
Specification: ASTM C .to28 - 89 
Source : Submitfed to Laboratory by Client. 

Report of Tests 

STATIC COEFFICIENT OF FRICTION (ASTM C 1028-89) 
A block of wood with a 3" x 3" x 118' section of standard neolite sole liner attached was placed 
on the surface to be tested. A 50 pound (22kg) weight was placed on the block of wood. Using 
dynamometer, the force in pounds required to cause the test assembly to slip parallel to the test 
surface was measured . Four measurements were taken on each of three test surfaces, each 
measurement perpefidic~llar to the previous one. The twelve measurements were averaged to 
obtain the coefficient of frlction for each test condition. 

Individual S. C. 0. F 
4. AS Received Static A ffer 

C m d e n t  Noelife 
Test Tile of Friction Correction 

Condition I No. I N I E I S I W I Average I f c )  l~actor 

Dry Neolite 
40.17 0.78 (0.78) 

3 39 I _  . .  

B After Cieaninq with Hillvards Renrrvatar, 

Dry Neolite 1 i 42 . . 7 , . 

2 ! 42 I 43 42 , 43 42.00 0.82 (0.82) 

Wet NeoIite 1 . 

2 39 39 37.83 0.74 (0.71) L---- .. 

3 

Respectfully Submitfed, 

Registered Civil Engineer, No.: 44233 
Registration Expires: 06-30-97 
EC T:rc 

ALL REPORTS ARE SUBMITTED AS THE CONFIDENTIAL PROPERTY OF CLIENTS AUTHORIZATION FOR PUBLICATION OF OUR REPORT. CONCLUSIONS, OR EX- 
TRACTS FROM OR REGARDING THEM I S  RESERVED PENDING OUR WRITTEN APPROVAL AS A MUTUAL PROTECTION TO CLIENTS. THE PUBLIC AND OURSELVES. 
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Fite No.: 31028 
Lab No.: T-95-244 

November 17, 4995 

Client: TILE TECH, INC. 
5371 Wilshire Blvd., Suite 207 
tos Angeles, CA 90036 
Atbn: John Haider 

Subject: 16" x 16" x I -t 14" Cement Paver Tile. (Gray) 
Specification: ASTM C 936 & ASTM C 140 
Source : Submitted to Laboratory by CBent. 

Remit of Tests 

Water Absorption 

Five cut samples were immersed in clean potable water at room temperature (70" F f 70°F) f o r  not 
less than 24 hrs. Samples then was removed from water, drained for I minute, damped dry any 
excess water and weighed; after which were dried in a well ventilated oven at 212" F - 239" F for 24 
hours or until an approximate constant weight was achieved. 

. ,..- .- -- .- - -  

Sample Wet Weight 1 : DriedWeight Compressive 1 
(grams) I ........ ......... 1 .  .. (grams) :. J , Strength, PSI I 

Average : I 
ASTM C 9343 Requirement: 

The avwage absorption shall not be greater than 5% with no individual unit In axceas of 7%. 

Registered Civil f ngineer, No.: 44233 
Registration Expires: 06-30-97 
ECTrc 

ALL REPORTS ARE SUBMITTED AS THE CONFIDENTIAL PROPERTY OF CLIENTS. AUTHORIZATION FOR PUBLICATION OF OUR REPORT. CONCLUSIONS. OR EX- 

TRACTS FBOM OR REGARDING TMEM I S  RESERVED PENDING OUR WRITTEN APPROVAL AS A MUTUAL PROTECTlON TO CLIENTS THE PUBLIC AND OURSELVES 
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781 East Washingtun Uoulcvard Lns Angeles, California 92021 (21 3) 749-341 1 • Fax: (213) 74t-7228 
P.O. Box 880.i50, 1iurrtt.r'~ Puint Shiuvard Blda. 114 SanFrancisco. California 941Mi (413) 73&.3(KKI Fax: (415) 3W3030 " , , 

5427East La Palma Avenue Anaheim. California (92807 (714) 693-1026 Fax: (714) 693-1034 

File No.: 31028 
Lab No.: T-97-208 BRK 

Client : TILE TECH, INC. 
5371 Wilshire Blvd., Suite 207 
Los Angeles, CA 90036 
Attn. : Mr. Jean Haider 

Subject: 16" x 16" x 1-318" thick Concrete Paver Tile (Grey color; Two layer construction) 
Specification : ASTM C 648 
Source : Submitted to Laboratory by Client. 

Re~or f  of Test 

BREAKING STRENGTH (ASTM C 6481 

The tile samples were placed on a test fixture having three (3) supports located in a 
circle three and fifteen-thirty-secondths (3-1 5132) inches in diameter with the load 
applied at the center as per specifications. 

One Sample Only . 2,500 pounds 

Requirements : ANSI A 1 37.1 (General) Breaking Strength; When tested as described. 
In ASTM C-848, the average breaking strength shall be 250 pounds or greater 

Respectfully Submitted, 
SMITH - EM COMPANY 

gistered chi1 Engineer No. 41507 
gistration Expires : 12-31 -99 

fc 

June 16, 1997 

ALL REPORTS ARE SUBMITTED AS THE CONFIDENTIAL PROPERTY OF CLIENTS. AUTHORIZATION FOR PUBLICATION OF OUR REPORT. CONCLUSIONS. OR EX, 
TRACTS FROM OR REGARDING THEM IS RESERVED PENDING OUR WRITTEN APPROVAL A S  A MUTUAL PROTECTION TO CLIENTS. TME PUBLIC AND OURSELVES. 
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781 East M';~shington Boulevard Lo5 A n ~ e l e s .  Californ~a 9W21 - (21 3) 719-?dl 1 - Fax (213) 746-7228 
PO. R u x  580550. Hun~cr ' s  Point Shipynrd Rlrle. 114 . San Fmncisco. Califoin~a 94188 . (115)31D-llYYI .Fax: 11151 330-3030 . . , , 

22795 Sau Ranch Parkway Su~te U Yorho l.irirl;~. Califr>rni;i 92687 .(714)421-X935 . t ~ ~ 1 7 1 4 1 Y 1 1 - 4 Z M  
25?7 1k1 Monte Street West Sncra~~cn to .  Ca l~fo rn~a  95691 (916) 374-11754 - FAA [ O l h l  i'd.OF!i 

FileNo.: 31028 
Lab No.: T-99-116 

February 1, 1999 

CLIENT: TILE TECH, LLC 
5371 Wilshire Blvd., Suite #200 
Los Angeles, CA 90036 
Attn. : George Mousa 

Subject: 12" x 24" XI .5" thick Concrete Paver Tile, Textured Surface. 
Specification: ASTM C 936 1 ASTM C 140 Compressive Strength (Modified) 
Source: Submitted to Laboratory by Client. 

REPORT of TEST 

COMPRESSIVE STRENGTH TEST 
Samples were dried-conditioned as specified then used tested accordingly. 

Averaae : 11 7.853  PSI 

Sample Dimensions Gross Area Max. Load 
No. (1n.l (sq. h.) (L bs.) 

Respectfully Submitted, 

Compressive 
Strength, (PSI) 

SMITH-EMERY - COMPANY 

Engineer No.: 41 507 

ALL REPORTS ARE SUBMITTED AS THE CONFIDENTIAL PROPERfY OF CLIENTS AUTHORIZATION FOR PUBLlCATlON OF OUR REPORT. COHCLUSLONS. OR EX- 
TRACTS FROM O R  REGARDING THEM 15 RESERVED PENDING OUR WRITEN APPROVAL AS A MUTUAL PRO7 ECTION TO CLIENTS THE PUBLIC &NU OURSELVEL 



SMITH-EMERY ~ M P A N Y  
The Flrli Seruicr independent ,,- -. lahtwalory, Estatl1isht.d 1904 

781 Eil)r~Wnshington Roulcvard Lus rlngeles. Cal~tornia W02I ' (213) 749-341 I .Fax, (21 3) 746-1228 
P.O. Box 880550, Iiunter's Pollit Sh~pyard Bldg. 114 - San Fran~.ixo. C;ll~furnia 44188 . (415) 330-3WO . Fnr (415) 330-3030 
22795 Savi R ~ n c h  Parkway. Suite B . Yorba Linda Caljforn~a 92687 -1714)821-X9?8 -F,1~.(714)921-3264 
5 2 7  [>el Montc Street West Sacranlento. Cnlifornin 45641 ' (916) 174-0751 . Fax, (916) 374-0835 

FileNo.: 31028 
Lab No.: T-99-111 

January 27, 1999 

CLIENT: TILE TECH, LLC 
5377 Wilshire Blvd., Suite #200 
Los Angeles, CA 90036 
Atfn. : George Mousa 

Subject: Various Concrete Paver Tile, Textured Surface. 
Specification: ASTM C 936 I ASTM C 140 Compressive Strength (Modified) 
Source: Submitted to Laboratory by Client. 

REPORT of TEST 

COMPRESSIVE STRENGTH TEST 
Samples were dried-conditioned as specified hen used tested accordingly. 

Gross Area Max. Load Compressive mIm"l"iIG1 
A. Cut to 2.5" x 2.5" Surface Area 

... - . 

1 12"x24" (Peach) 2.510 x 2.503 1 6.28 33,200 5,287 

B. Cut to 1-318" x 1 -318 Surface Area 
12"x24" (peach) 1.363 x 1.386 

Octagon l . 4 0 4 - - * - - ~ ~ ~  , 357.x-1.., 3.59 - . . . -. . -. - - --C 

76"x76" 10,000 5,435 
16"x16" 1- ---1.344 x 1.370 . ... 1.84 13,400 .. . 7,283 

. . .  

Requirement: ASTM C 936 
The average compressive strength shall be not less than 8,000 PSI with no individual 
unit less than 7,200 PSI. 

Respectful/y Submitted, a PANY 

arker 
i s t e r a ~ i v i l  Engineer No.: 41 507 
istration Expires: 12-31 -99 

ALL REPORTS ARE SUBMITTED A S  THE CONFIDENTIAL PROPERTY OF CLIENTS. AUTHORIZATION FOR PUBLICATION OF OUR REPORT. CONCLUSIONS. OR EX- 
TRACTS FROM OR REGARDING THEM IS RESERVED PENDING OUR WRITTEN APPROVAL A S  A MUTUAL PROTECTION TO CLIENTS. THE PUBLIC AND OURSELVES. 
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